—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 12 16QAM 3MHz CH-Low, 100%RB

Center Fraq 699.000000 MHz
L Wik g Trig: Frae Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz
#Res BW 100 kHz

#VBW 300 kHz*

LTE Band 12 16QAM 3MHz CH-High, 100%RB

Avg Type: RMS

716.00 0 iz
16.000000 MH: AvglHaldz> B0/00.

Trig: Fras Run

1 Wbl
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 716.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-Low, 1 RB

Center Fraq 699.000000 MHz
PHG: Wode Ly 111: Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 639.000 MHz
#Res BW 100 kHz

#VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-High, 1 RB

716.000000 MHz
o Wi Trig: Fras Run

v Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i Acterc 40 4B

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 12 16QAM 5MHz CH-Low, 100%RB

Center Fraq 699.000000 MHz Avg Trpe: RMS
i ote o Trig: Fras Fun #vglHald:» 100¢100
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 639.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

#VBW 300 kHz*

LTE Band 12 16QAM 5MHz CH-High, 100%RB

Avg Type: RMS

Trig: Frae Run AvglHold> 100/100

Ref 23.00 dBm

Center 716.000 MHz
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 kHz* Sweep 1.27 ms (1001 pts)
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 12 16QAM 10MHz CH-Low, 1 RB

ngilent Spectruam Analyzes - Syt 34

Avg Type: RMS
AvglHold:> 1907100

Center Fraq 699.000000 MHz
oisde o Trig:Fras Run
IFGaiec L i Artarc 40 4B

Ref 23.00 dBm

ngilent Spectruam Analyzes - Syt 34

" Span 10.00 MHz

Center 639.000 MHz
Sweep 1.27 ms (1001 pis)

#Res BW 100 kHz

#VBW 300 kHz*

Center 716.000 MHz
#Res BW 100 kHz

LTE Band 12 16QAM 10MHz CH-High, 1 RB

716.00 0 z
q 716.000000 MH; ]

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i Acterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |

#VBW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 12 16QAM 10MHz CH-Low, 100%RB

ngilent Spectruam Analyzes - Syt 34

RS
HWOF0

[ 99.000000 MHz Avg Trpa:
Center Freq 695.000000 no.m. e Run ——
(FGainiow ~ Aftenc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz

Center 639.000 MHz
Sweep 1.27 ms (1001 pis)

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 12 16QAM 10MHz CH-High, 100%RB

ngilent Spectruam Analyzes - Syt 34

q 716.000000 MHz
FO; Wide Ly 1110: Fres Run
(FGaisckow ~ Adtenc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz |

Center 716.000 MHz
Sweep 1.27 ms (1001 pts)

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 13 QPSK 5MHz CH-Low, 1 RB
(763MHz ~775MHz)

ngilent Spectruam Analyzes - Syt 34

‘Start Freq 760000000 MHz
Trig: Fras Run

Avg Typs: RMS
P T #vglHald:> 100/ 100
IFGainclow  Adterc 40 4

Start 760,000 MHz
sRes BW 10 kHz

1

2
3
4

5
6
T
8
9
0
1

128

#VBW 30 kHz*

LTE Band 13 QPSK 5MHz CH-Low, 1 RB
(775MHz ~777MHz)

ngilent Spectruam Analyzes - Syt 34

‘Start Freq 770.000000 MHz
Trig: Fraa Run

Avg Type: RMS
tte AvglHold:> 400010
IFGaiecl e Acterc 40 4B

Rl 23.00 dBm

770.000 MHz Stop 780,000 MHz
sRes BW 100 kHz #VEW 300 kHz* Sweep 1.27 ms
00 MiHz | 45341 dBen |
2| 721 dBm|

] | ey 5
| "I 5
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 13 QPSK 5MHz CH-High, 1 RB
(787MHz ~793MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 784.000000 MHz
PH: Wode Ly 111: Fras Run
IFGaiecl e Artarc 40 4B

Avg Type: RMS
vglHald=> 1000000

Stop 795.000 MHZ)

Start 784,000 MHz
: Sweep 140 ms (1001 pts)

BW 100 kHz #VBW 300 kHz*

LTE Band 13 QPSK 5MHz CH-High, 1 RB
(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 788.000000 MHz
PHO: Fant g Trig: Fras Run
IFGaiecl e Artarc 40 4B

Avg Type: RMS
vglHald=> 1000000

Rl 23.00 dBm

793,00 MiHz |
B05.00 Mz |

Shilcouacswns

|

Avg Type: RMS
" Trig: Fras Run vglHald=> 1000000
Atanc 40 48

Start 760,000 MHz
b

Stop
N 10 kHz #VBW 30 kHz Sweep 210

ShiBosuaonube

LTE Band 13 QPSK 5MHz CH-Low, 100%RB
(775MHz ~777MHz)

Agilent Spectrum Analyzer - Swept 54

[ 0.0000D z
Start Freq 770.000000 MH: Trig: Frea Run

Avg Typs: RMS
T Wibde T #vglHald:> 100/ 100
IFGainclow  Aaterc 40 9B

Stop 780,000 MHz

770,000 MHz
Sweep 1. (1001 pis)

U
BW 100 kHz #VBW 300 kHz*

LTE Band 13 QPSK 5MHz CH-High, 100%RB
(787MHz ~793MHz)

Agilent Spectrum Analyzer - Swept 54

£ 000 z g Type: RMS
Start Freq 784.000000 MH = Trig: Fres Run ‘::Iﬂm‘_,mm

PO Wide Ly
IFGaisch ow Astarc 40 4B

Rl 23.00 dBm

784,000 MHz
BW 100 kHz

#VBW 300 kHz*

(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

£ 8.0000 z g Type: RMS
Start Freq 788.000000 MHz Trig: Frea Run ‘::Iﬂm‘_,mm

0: Fast Ly
IFGainLow Astarc 40 4B

Rl 23.00 dBm

" Stop 808.00 MHz

#VBW 30 kHz* Sweep 604 ms (1001 pis)

793,00 MiHz |
B05.00 Mz |

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 79 of 153

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




\_/’ FCC RF Test Report Report No: R1907A0408-R3V1

LTE Band 13 QPSK 10MHz CH-Low, 1 RB
(775MHz ~777MHz)

LTE Band 13 QPSK 10MHz CH-Low, 1 RB
(763MHz ~775MHz)

Agilent Spectrum Analyzer - Swept 54

£ 0.0000 z g Type: RMS
Start Freg 760.000000 MHz . Trig: Fres Run ‘::Iﬂm‘_,mm
Aterc 40 @B

Start 760,000 MHz
b

#VBW 30 kHz*

Agilent Spectrum Analyzer - Swept 54

[ 0.0000D z
Start Freq 770.000000 MH: 1 Trig: Frea Run

Start 770,000 MHz
leRes BW 100 kHz #VBW 300 kHz*

Avg Type: RMS
vglHald=> 1000000

Stop 780,000 MHz
(1001 pis)

Agilent Spectrum Analyzer - Swept 54

[ 000 z Avg Type: RMS
Start Freq 784000000 MHz e .
IFGaiecl e Artarc 40 4B

Ref 23.00 dBm

784.000 MHz - ) ) - ) Stop 795.000 MHZ)
BW 100 kHz #VBW 300 kHz* Sweep 140 ms (1001 pts)

Agilent Spectrum Analyzer - Swept 54

Start Freq 788.000000 MHz
PHO: Fant g Trig: Fras Run
IFGaiecl e Artarc 40 4B

Rl 23.00 dBm

793,00 MiHz |
B05.00 Mz |

10
1l
12

Avg Type: RMS
AvglHold:> 1907100

“Bto
Sweep 604

e ———
[ 0.0000: z Avg Type: RMS
St Fring: /680000000 M Trig: Fras Run AvglHold:> 100100

P Fast Cy
IFGainLow Astarc 40 4B

Rl 23.00 dBm

Start 760,000 MHz
lwRes BW 10 kHz FVBW 30 kHz*

ShiBosuaonube

|

LTE Band 13 QPSK 10MHz CH-Low, 100%RB

(775MHz ~777MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 770.000000 MHz
it o Aten: 40 4B

Rl 23.00 dBm

Start 770,000 MHz
leRes BW 100 kHz #VBW 300 kHz*

Trig: Fras Run

Avg Type: RMS
AvglHold:> 1907100

Stop 780,000 MHz
Sweep 1. (1001 pis)
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 13 QPSK 10MHz CH-High, 100%RB
(787MHz ~793MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 784.000000 MHz
PH: Wode Ly 111: Fras Run
IFGaiecl e Artarc 40 4B

Avg Type: RMS
vglHald=> 1000000

Stop 795.000 MHZ)

Start 784,000 MHz
: Sweep 140 ms (1001 pts)

BW 100 kHz #VBW 300 kHz*

LTE Band 13 QPSK 10MHz CH-High, 100%RB
(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

£ 8.0000 z g Type: RMS
Start Freq 788.000000 MH: _ Trig: Frea Run ‘::Iﬂm‘_,mm

0: Fast Ly
IFGainLow Astarc 40 4B

Rl 23.00 dBm

#VBW 30 kHz*

79300 MiHz| 54594 diim|
B05.00 Mz | £0015 dBm.

SEesaonwnm

=

|

LTE Band 13 16QAM 5MHz CH-Low, 1 RB
(763MHz ~775MHz)

[ —————Ty

[ 0.0000: z Avg Type: RMS

Saet Frivg 1R0.U00000 Wt WS Trig: Fres Run AwglHeld=» 400/ 100
Artarc 40 4B

Start 760,000 MHz
lwRes BW 10 kHz

ShiBosuaonube

LTE Band 13 16QAM 5MHz CH-Low, 1 RB
(775MHz ~777MHz)

Agilent Spectrum Analyzer - Swept 54

[ 0.0000D z
Start Freq 770.000000 MH: Trig: Frea Run

Avg Typs: RMS
T Wibde T #vglHald:> 100/ 100
IFGainclow  Aaterc 40 9B

Stop 780,000 MHz
Sweep 1. (1001 pis)

770,000 MHz
BW 100 kHz #VBW 300 kHz*
47479 dien]|
217244 dBen

LTE Band 13 16QAM 5MHz CH-High, 1 RB
(787MHz ~793MHz)

Agilent Spectrum Analyzer - Swept 54

£ 000 z g Type: RMS
Start Freq 784.000000 MH Trig: Fres Run ‘::Iﬂm‘_,mm

PO Wide Ly
IFGaisch ow Astarc 40 4B

Ref 23.00 dBm

784,000 MHz
BW 100 kHz

#VBW 300 kHz*

(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

£ 8.0000 z g Type: RMS
Start Freq 788.000000 MHz Trig: Frea Run ‘::Iﬂm‘_,mm

0: Fast Ly
IFGainLow Astarc 40 4B

Rl 23.00 dBm

" Stop 808.00 MHz

#VBW 30 kHz* Sweep 604 ms (1001 pis)

TSI00MHz| 60656 dBen|
B05.00 Mz | £0.AT4 dBm.
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~__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 13 16QAM 5MHz CH-Low, 100%RB
(763MHz ~775MHz)

Agilent Spectrum Analyzer - Swept 54

£ 0.0000 z g Type: RMS
Start Freg 760.000000 MHz Trig: Fres Run ‘::Iﬂm‘_,mm
Aterc 40 @B

0: Fast Ly
IFGainLow

Rl 23.00 dBm

Stop 777.000 MHZ)
Sweep 210 ms (1001 pts)

Start 760,000 MHz
WRes BW 10 kHz

LTE Band 13 16QAM 5MHz CH-Low, 100%RB
(775MHz ~777MHz)

Agilent Spectrum Analyzer - Swept 54
Start Freq 770.000000 MHz g Type: RMS

Trig: Fras Run vglHald=> 1000000

1 Wil Ly
IFGaisch ow Astarc 40 4B

Rl 23.00 dBm

Start 770,000 MHz

[#Res BW 100 kHz #VBW 300 kHz*

LTE Band 13 16QAM 5MHz CH-High, 100%RB
(787MHz ~793MHz)

[ ——
Start Freq 784.000000 MHz
5

Avg Type: RMS
tte AvglHold:> 400010
IFGaiecl e

D! it Trig: Fras Run
Aster: 40 48

Rl 23.00 dBm

Stop 795.000 MHZ)
Sweep 140 ms (1001 pts)

Start 784,000 MHz
leRes BW 100 kHz #VBW 300 kHz*
THT000 MHz| 26948 dBm |
793,000 MHz| 45775 dm

LTE Band 13 16QAM 5MHz CH-High, 100%RB
(793MHz ~805MHz)

[ ——
Start Freq 788.000000 MHz

Avg Type: RMS
rrem e Trig:Fres Run AvglHold> 490010
IFGaiecl e

Atarc 40 4B

Rl 23.00 dBm

" Stop 808.00 MHZ

Start 788,00 MHz
" Sweep 604 ms (1001 pis)|

Res BW 10 kHz

793,00 MiHz |
B05.00 Mz |

10
1l
12

Agilent Spectrum Analyzer - Swept 54

[ 0.0000: z
Start Freq 760.000000 MH Trig: Fres Run

Hwg Type: RMS
P Ta O AvglHold:» 4007800
IFGaincl ow Aterc 40 @B

Rl 23.00 dBm

Stop 777.000 MHZ)

Start 760,000 MHz
" W 10 KHz Sweep 210 ms (1001 pts)

LTE Band 13 16QAM 10MHz CH-Low, 1 RB
(775MHz ~777MHz)

[ ——
Start Freq 770.000000 MHz

Avg Type: RMS
T Wibde T #vglHald:> 100/ 100
FGaeck o

Trig: Fras Run
Atanc 40 4B

Rl 23.00 dBm

Start 770,000 MHz

Res BW 100 kHz #VBW 300 kHz*
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 13 16QAM 10MHz CH-High, 1 RB
(787MHz ~793MHz)

[ ——
Start Freq 784.000000 MHz
5

Avg Type: RMS
T Wibde T #vglHald:> 100/ 100
FGaeck o

o e o Trig: Fras Run
Aster: 40 48

Ref 23.00 dBm

Stop 795.000 MHZ)

Start 784,000 MHz
= Sweep 140 ms (1001 pis)

#Res BW 100 kHz #VBW 300 kHz*

31.901 dBen |
£0.130 dBm.

LTE Band 13 16QAM 10MHz CH-High, 1 RB
(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 788.000000 MHz
Woainclow

Avg Type: RMS
vglHald=> 1000000

Trig: Fras Run
Atanc 40 4B

Rl 23.00 dBm

" Stop 808.00 MHZ

Start 788,00 MHz
= Sweep 604 m: 1 pis)

Res BW 10 kHz

LTE Band 13 16QAM 10MHz CH-Low, 100%RB
(763MHz ~775MHz)

Agilent Spectrum Analyzer - Swept 54

[ 0.0000: z Avg Type: RMS
et Frag IE0.000000 M2 W 3 ig:Fraa Run ArvglHald» 49070
IFGaiecl e Aterc 40 @B

Rl 23.00 dBm

Stop 777.000 MHZ)
#VBW 30 kHz* Sweep 210 ms (1001 pts)
50963 dBm

T63.000 Mz | |
TT5.000 Mz | £1.445 dBm.

LTE Band 13 16QAM 10MHz CH-Low, 100%RB
(775MHz ~777MHz)

Agilent Spectrum Analyzer - Swept 54

Start Freq 770.000000 MHz

Avg Type: RMS
: Wida AvgiHold=>Rat0
TFGabncL o

Trig: Fras Run
Atanc 40 4B

Rl 23.00 dBm

Stop 7

#VBW 300 kHz* Sweep 1.27 mv

T75.00 Mz

4 41,508 dBm |
TT7.00 Mz,

34,334 dBm.

LTE Band 13 16QAM 10MHz CH-High, 100%RB
(787MHz ~793MHz)

Agilent Spectrum Analyzer - Swept 54

£ 000 z g Type: RMS
Start Freq 784.000000 MH: Trig: Fres Run ‘::Iﬂm‘_,mm
Artarc 40 4B

1 Wide
IFGaiecl e
Rl 23.00 dBm

Stop 795.000 MHZ)
Sweep 140 ms (1001 pts)

Start 784,000 MHz
leRes BW 100 kHz

#VBW 300 kHz*

LTE Band 13 16QAM 10MHz CH-High, 100%RB
(793MHz ~805MHz)

Agilent Spectrum Analyzer - Swept 54

£ 8.0000 z g Type: RMS
Start Freq 788.000000 MHz . Trig: Frea Run ‘::Iﬂm‘_,mm

Fast Ly
IFGainLow Astarc 40 4B

Rl 23.00 dBm
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 66 QPSK 1.4MHz CH-Low, 1 RB

Avg Type: RMS
AvglHold:> 1907100

Center Frag 1.710000000 GHz

oisde o Trig:Fras Run
IF G o

Astarc 80 9B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-High, 1 RB

Center Frag 1.780000000 GHz

L Wil Ly
[FGainck ow

Avg Type: RMS
AvglHold:> 1907100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 544 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
P

IFGainkow

Avg Type: RMS
AvglHold:> 1907100

Vet Trig: Fras Run
Aster: 40 48

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 QPSK 1.4MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
P

L Wil Ly
[FGainck ow

Avg Type: RMS
AvglHold:> 1907100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 15 kHz

"~ Span 10.00 MHz |

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

LTE Band 66 QPSK 3MHz CH-Low, 1 RB

710000000 GHz Avg Type: RMS
Center Frag 1.710000000 0 Trig: Frae Fum lmﬂm‘-wm

T asenc 40 48

| Wide
[FGainck ow

Ref 23.00 dBm

Center 1710000 GHz _
#Res BW 30 kHz

" Span 10.00 MHz
Sweep 137 ms (1001 pis)

#VBW 100 kHz*

LTE Band 66 QPSK 3MHz CH-High, 1 RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 30 kHz

"~ Span 10.00 MHz |

#VBW 100 kHz* Sweep 13.7 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 84 of 153

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 66 QPSK 3MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 137 ms (1001 pis)

Center 1710000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 QPSK 3MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
e o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 13.7 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 QPSK 5MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz
THG: Wode Ly 111: Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 66 QPSK 5MHz CH-High, 1 RB

Center Frag 1.780000000 GHz
e Trig: Fras Run

Avg Typs: RMS
T Wade T #vglHald=» 100/ 100
IFGainclow * Aaterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 66 QPSK 5MHz CH-Low, 100%RB

[ 710000000 GHz Avg Type: RMS
Center Freg 1.710000000 o.m. e Run . 3
(FGainiow ~ Aftenc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

#VBW 160 kHz*

LTE Band 66 QPSK 5MHz CH-High, 100%RB

[ 780000000 GHz Avg Type: RMS
Center Freqg 1.780000000 o.m. e . 3
(FGainow *_ Aftanc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 66 QPSK 10MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 QPSK 10MHz CH-High, 1 RB

Center Frag 1.780000000 GHz

Avg Type: RMS
Aende Y Trig:Fras Run AvalHold= 100100
IFGaincl ow

Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 QPSK 10MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
vad Trig: Fras Run

Avg Typs: RMS
T Wade T #vglHald=» 100/ 100
IFGainclow * Aatenc 40 48

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz

#VBW 300 kHz* Sweep 1.27 ms (1001 pis)

LTE Band 66 QPSK 10MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
P

Avg Type: RMS
T Wade T #vglHald=» 100/ 100
IF G o

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 100 kHz

" Span 10.00 MHz |

#VBW 300 kHz* Sweep 1.27 ms (1001 pts)

LTE Band 66 QPSK 15MHz CH-Low, 1 RB

[ 710000000 GHz Avg Type: RMS
Center Freg 1.710000000 o.m. e Run . 3
(FGainiow ~ Aftenc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 510 kHz*

LTE Band 66 QPSK 15MHz CH-High, 1 RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)
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—__/ FCC RF Test Report

Report No: R1907A0408-R3V1

LTE Band 66 QPSK 15MHz CH-Low, 100%RB

Avg Type: RMS

710000000 GHz
Center Freq 1.710000000 GH: Trig: Fres Run AalHa 30000

L Wil Ly
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 QPSK 15MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
e o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 QPSK 20MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz
vad Trig: Fras Run

v Type: RMS
ote T AvglHold:> 4000100
IFGaiec L i Aterc 40 @B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz

AVBW 620 kHI* Sweep 1.00 ms (1001 pts)

LTE Band 66 QPSK 20MHz CH-High, 1 RB

Center Frag 1.780000000 GHz
e Trig: Fras Run

Avg Typs: RMS
T Wade T #vglHald=» 100/ 100
IFGainclow * Aaterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz |

AVBW 620 kHI* Sweep 1.00 ms (1001 pts)

LTE Band 66 QPSK 20MHz CH-Low, 100%RB

[ 710000000 GHz Avg Type: RMS
Center Freg 1.710000000 o.m. e Run . 3
(FGainiow ~ Aftenc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 620 kHz*

LTE Band 66 QPSK 20MHz CH-High, 100%RB

[ 780000000 GHz Avg Type: RMS
Center Freqg 1.780000000 o.m. e . 3
(FGainow *_ Aftanc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 200 kHz

" Span 10.00 MHz |

AVBW 620 kHI* Sweep 1.00 ms (1001 pts)
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Report No: R1907A0408-R3V1

LTE Band 66 16QAM 1.4MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz

L Wil Ly
[FGainck ow Adte

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 54.4 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 16QAM 1.4MHz CH-High, 1 RB

Center Frag 1.780000000 GHz

Avg Type: RMS
Aende Y Trig:Fras Run AvalHold= 100100
IFGaincl ow

Astarc 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 544 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 15 kHz #VBW 51 kHz*

LTE Band 66 16QAM 1.4MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
P

g Type: RMS
T Wade T #vglHald=» 100/ 100
IF G o

Vet Trig: Fras Run
Aster: 40 48

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 15 kHz

" Span 10.00 MHz

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

LTE Band 66 16QAM 1.4MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
P

L Wil Ly
[FGainck ow

g Type: RMS
HvglHold:» 400100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 15 kHz

"~ Span 10.00 MHz |

#VBW 51 kHz* Sweep 54.4 ms (1001 pts)

LTE Band 66 16QAM 3MHz CH-Low, 1 RB

710000000 GHz Avg Type: RMS
Center Frag 1.710000000 0 Trig: Frae Fum lmﬂm‘-wm

T asenc 40 48

| Wide
[FGainck ow

Ref 23.00 dBm

Center 1710000 GHz _
#Res BW 30 kHz

" Span 10.00 MHz
Sweep 137 ms (1001 pis)

#VBW 100 kHz*

LTE Band 66 16QAM 3MHz CH-High, 1 RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 30 kHz

"~ Span 10.00 MHz |

#VBW 100 kHz* Sweep 13.7 ms (1001 pts)

TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R Page 88 of 153

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Report No: R1907A0408-R3V1

LTE Band 66 16QAM 3MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 137 ms (1001 pis)

Center 1710000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 16QAM 3MHz CH-High, 100%RB

Avg Type: RMS
AvglHold:> 1907100

Center Frag 1.780000000 GHz

L Wil Ly
[FGainck ow

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

"~ Span 10.00 MHz |
Sweep 13.7 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 30 kHz #VBW 100 kHz*

LTE Band 66 16QAM 5MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz
vad Trig: Fras Run

Avg Typs: RMS
T Wade T #vglHald=» 100/ 100
IFGainclow * Aatenc 40 48

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-High, 1 RB

Center Frag 1.780000000 GHz
P

g Type: RMS
T Wade T HvglHold:» 400100
FGaincl

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-Low, 100%RB

[ 710000000 GHz Avg Type: RMS
Center Freg 1.710000000 o.m. e Run . 3
(FGainiow ~ Aftenc 40 4B

Ref 23.00 dBm

Center 1.710000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

#VBW 160 kHz*

LTE Band 66 16QAM 5MHz CH-High, 100%RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

Center 1.780000 GHz _
#Res BW 51 kHz

" Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)
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Report No: R1907A0408-R3V1

LTE Band 66 16QAM 10MHz CH-Low, 1 RB

Avg Type: RMS

710000000 GHz
Center Freq 1.710000000 GH: Trig: Fres Run AalHa 30000

L Wil Ly
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-High, 1 RB

Center Frag 1.780000000 GHz
it

Avg Type: RMS
AvglHold:> 1907100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
vad Trig: Fras Run

Aovg Type:
ote T AvglHold:> 4000100
IFGaiec L i Aterc 40 @B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 10MHz CH-High, 100%RB

Center Frag 1.780000000 GHz
P

Avg Type: RMS
T Wade T #vglHald=» 100/ 100
IF G o

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 66 16QAM 15MHz CH-Low, 1 RB

710000000 GHz Avg Type: RMS
Center Frag 1.710000000 0 W Fres Bun lmﬂm‘-wm

i Wids
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 15MHz CH-High, 1 RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 150 kHz #VBW 510 kHz*
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Report No: R1907A0408-R3V1

LTE Band 66 16QAM 15MHz CH-Low, 100%RB

Center Frag 1.710000000 GHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 15MHz CH-High, 100%RB

Center Frag 1.780000000 GHz

Avg Type: RMS
ote T AvglHold:> 4000100
IFGaiec L i

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 66 16QAM 20MHz CH-Low, 1 RB

Center Frag 1.710000000 GHz
vad Trig: Fras Run

Avg Typs: RMS
T Wade T #vglHald=» 100/ 100
IFGainclow * Aatenc 40 48

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-High, 1 RB

Center Frag 1.780000000 GHz
P

Avg Type: RMS
T Wade T #vglHald=» 100/ 100
IF G o

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-Low, 100%RB

710000000 GHz Avg Type: RMS
Center Freg 1.710000000 W Fres Bun lmﬂm‘-wm

i Wids
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 1.710000 GHz _

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 66 16QAM 20MHz CH-High, 100%RB

780000000 GHz Avg Type: RMS
Center Freg 1.780000000 0 Trig: Frae B lmﬂm‘-wm

L Wil Ly
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 1.780000 GHz _

#Res BW 200 kHz #VBW 620 kHz*
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Report No: R1907A0408-R3V1

LTE Band 71 QPSK 5MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
Ao te T Trig: Fras Flun AvglHeld:» $00F100
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz " Span 10.00 MHz
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pis)

LTE Band 71 QPSK 5MHz CH-High, 1 RB

Center Fraq 698.000000 MHz
PHO; o Ly Trig: Fraa Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

Center 698.000 MHz " Span 10.00 MHz |
#Res BW 51 kHz #VBW 160 kHz* Sweep 4.73 ms (1001 pts)

LTE Band 71 QPSK 5MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
PO Woda g 17i: Fras Run AvglHald=s 50010
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 663.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 QPSK 5MHz CH-High, 100%RB

[ 98.000000 MHz Avg Type: RMS
Center Freq 698.000000 M N g Fros Fum . 3

)
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 638.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 QPSK 10MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 QPSK 10MHz CH-High, 1 RB

Center Fraq 698.000000 MHz
Trig: Fraa Run

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i Acterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*
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Report No: R1907A0408-R3V1

LTE Band 71 QPSK 10MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 QPSK 10MHz CH-High, 100%RB

Center Fraq 698.000000 MHz
Trig: Fraa Run

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i Acterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 QPSK 15MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
PO Woda g 17i: Fras Run AvglHald=s 50010
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

LTE Band 71 QPSK 15MHz CH-High, 1 RB

Center Fraq 698.000000 MHz Avg Trpe: RMS
PO Wode g 17i: FrasRun AvglHaldz> B0/00.
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)

LTE Band 71 QPSK 15MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
Ao te T Trig: Fras Flun AvglHeld:» $00F100
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

#VBW 510 kHz*

LTE Band 71 QPSK 15MHz CH-High, 100%RB

Center Fraq 698.000000 MHz Avg Trpe: RMS
e ote o Trig: Fras Fun #vglHald:» 100¢100
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 150 kHz

" Span 10.00 MHz |

#VBW 510 kHz* Sweep 1.00 ms (1001 pts)
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Report No: R1907A0408-R3V1

LTE Band 71 QPSK 20MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz
oisde o Trig:Fras Run
IFGainch ow Artarc 40 4B

Avg Type: RMS
AvglHold:> 1907100

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 QPSK 20MHz CH-High, 1 RB

Center Fraq 698.000000 MHz

Avg Type: RMS
e Y Trig: Fras Run AvalHold= 100100
IFGaincl ow

Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 QPSK 20MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
PO Woda g 17i: Fras Run AvglHald=s 50010
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 200 kHz

" Span 10.00 MHz

AVBW 620 kHI* Sweep 1.00 ms (1001 pts)

LTE Band 71 QPSK 20MHz CH-High, 100%RB

Center Fraq 698.000000 MHz
N vad Trig: Fras Run
Artarc 40 4B

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 200 kHz

" Span 10.00 MHz |

AVBW 620 kHI* Sweep 1.00 ms (1001 pts)

LTE Band 71 16QAM 5MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
Ao te T Trig: Fras Flun AvglHeld:» $00F100
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

Center 663.000 MHz
#Res BW 51 kHz

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

#VBW 160 kHz*

LTE Band 71 16QAM 5MHz CH-High, 1 RB

[ 98.000000 MHz Avg Type: RMS
Center Freq 698.000000 "0 Trig: Frae B . 3

1 Wbl
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

Center 638.000 MHz
#Res BW 51 kHz

" Span 10.00 MHz |

#VBW 160 kHz* Sweep 4.73 ms (1001 pts)
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Report No: R1907A0408-R3V1

LTE Band 71 16QAM 5MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz
Trig: Fras Run

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i Aterc 40 @B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 4.73 ms (1001 pis)

Center 663.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 16QAM 5MHz CH-High, 100%RB

Center Fraq 698.000000 MHz
it

Avg Type: RMS
AvglHold:> 1907100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 4.73 ms (1001 pts)

Center 638.000 MHz

#Res BW 51 kHz #VBW 160 kHz*

LTE Band 71 16QAM 10MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz g Trpe: RMS
PO Woda g 17i: Fras Run AvglHaldz> B0/00.
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-High, 1 RB

Center Fraq 698.000000 MHz
A ote R Trig: Fras Run
Artarc 40 4B

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-Low, 100%RB

[ 63.000000 MHz Avg Type: RMS
Candar. Eraq BE2N000 M WO Trig: Fras Run HvglHold:» 400100

1 Wide
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.27 ms (1001 pis)

Center 663.000 MHz

#Res BW 100 kHz #VBW 300 kHz*

LTE Band 71 16QAM 10MHz CH-High, 100%RB

[ 98.000000 MHz Avg Type: RMS
Center Freq 698.000000 "0 Trig: Frae B . 3

1 Wbl
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.27 ms (1001 pts)

Center 638.000 MHz

#Res BW 100 kHz #VBW 300 kHz*
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Report No: R1907A0408-R3V1

LTE Band 71 16QAM 15MHz CH-Low, 1 RB

Avg Type: RMS

[ 63000000 MHz
Center Freq 663.000000 MH: Trig: Frae Fum . 3

1 Wbl
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-High, 1 RB

Center Fraq 698.000000 MHz
P Wide
IFGainch ow

Avg Type: RMS
AvglHold:> 1907100

Trig: Fras Run
Atanc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-Low, 100%RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
PO Woda g 17i: Fras Run AvglHald=s 50010
IFGainch ow Artarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 15MHz CH-High, 100%RB

Center Fraq 698.000000 MHz
A ote R Trig: Fras Run
Artarc 40 4B

Avg Type: RMS
tte T AvglHold:> 4000100
IFGaiec L i

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 150 kHz #VBW 510 kHz*

LTE Band 71 16QAM 20MHz CH-Low, 1 RB

Center Fraq 663.000000 MHz Avg Trpe: RMS
e WS Trig: Fres Run #wglHald> 400/

1 Wide
[FGainck ow Astarc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz
Sweep 1.00 ms (1001 pis)

Center 663.000 MHz

#Res BW 200 kHz #VBW 620 kHz*

LTE Band 71 16QAM 20MHz CH-High, 1 RB

[ 98.000000 MHz Avg Type: RMS
Center Freq 698.000000 "0 Trig: Frae B . 3

1 Wbl
[FGainck ow Asterc 40 4B

Ref 23.00 dBm

" Span 10.00 MHz |
Sweep 1.00 ms (1001 pts)

Center 638.000 MHz

#Res BW 200 kHz #VBW 620 kHz*
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LTE Band 71 16QAM 20MHz CH-Low, 100%RB | LTE Band 71 16QAM 20MHz CH-High, 100%RB

Agilent Spectrum Analyzer - Swept 54

Agilent Spectrum Analyzer - Swept 54
Center Frag 698.000000 MHz g Type: RMS
Center Freq 698.000000 i~ M.

Centor Frag 663.000000 MHz Arg Type: RMS
d Trig: Fros Run vglHald:> 1000800 1 Wide g
IF G o Aater: 40 4B

1 Wbl
[FGainck ow Astarc 40 4B

v Ref 23.00 dBm v Ref 23.00 dBm

Center 698.000 MHz Span 10.00 MHz
Sweep 1.00 ms (1001 pts) #Res BW 200 kHz #VBW 620 kHz* Sweep 1.00 ms (1001 pts)

Center 663.000 MHz Span 10.00 MHz

#Res BW 200 kHz #VBW 620 kHz*
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5.5 Peak-to-Average Power Ratio (PAPR)

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

Measure the total peak power and record as PPk. And measure the total average power and record as
PAvg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,
dBm). Determine the PAPR from:

PAPR (dB) = PPk (dBm) - PAvg (dBm).

Test Setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 27.50(d)(5) Equipment employed must be authorized in accordance with the provisions of
24.51. Power measurements for transmissions by stations authorized under this section may be
made either in accordance with a Commission-approved average power technique or in compliance
with paragraph (d)(6) of this section. In measuring transmissions in this band using an average power
technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for thenormal distribution is
with the coverage factor k = 2, U= 0.4 dB.
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Test Results

WCDMA Band IV | Channel Frequency Peak Avg PAPR Limit Conclusion
(MHz) (dBm) | (dBm) (dB) (dB)
1312 1712.4 26.51 23.46 3.05 <13 PASS
RMC 1413 1732.6 26.30 | 23.35 2.95 <13 PASS
1513 1752.6 26.19 23.37 2.82 <13 PASS
LTE Band 4
Modulation Bandwidth channel Frequency | Peak Avg | PAPR | Limit coneclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
19957 1710.7 2715 | 22.30 | 4.85 <13 PASS
14 20175 1732.5 27.21 | 2240 4.81 <13 PASS
20393 1754.3 2712 | 22.64 4.48 <13 PASS
19965 1711.5 27.30 | 22.33 4.97 <13 PASS
3 20175 1732.5 27.37 | 22.44 4.93 <13 PASS
20385 1753.5 27.37 | 22.67 4.70 <13 PASS
19975 1712.5 27.31 | 22.31 5.00 <13 PASS
5 20175 1732.5 27.33 | 2243 | 4.90 <13 PASS
20375 1752.5 27.29 | 22.65 | 4.64 <13 PASS
QPSK 20000 1715 27.34 | 22.39 | 4.95 <13 PASS
10 20175 1732.5 27.28 | 2245 | 4.83 <13 PASS
20350 1750 27.31 | 22.69 | 4.62 <13 PASS
20025 1717.5 27.40 | 22.37 | 5.03 <13 PASS
15 20175 1732.5 27.27 | 22.41 4.86 <13 PASS
20325 1747.5 27.20 | 22.64 4.56 <13 PASS
20050 1720 27.26 | 22.34 4.92 <13 PASS
20 20175 1732.5 2714 | 22.36 4.78 <13 PASS
20300 1745 27.23 | 22.60 4.63 <13 PASS
19957 1710.7 27.03 | 21.34 5.69 <13 PASS
1.4 20175 1732.5 27.07 | 2148 | 5.59 <13 PASS
20393 1754.3 26.99 | 21.68 | 5.31 <13 PASS
19965 1711.5 2715 | 21.37 | 5.78 <13 PASS
3 20175 1732.5 2721 | 2152 | 5.69 <13 PASS
160AM 20385 1753.5 2721 | 21.71 5.50 <13 PASS
19975 1712.5 2711 | 21.35 | 576 <13 PASS
5 20175 1732.5 27.16 | 21.48 5.68 <13 PASS
20375 1752.5 27.05 | 21.66 5.39 <13 PASS
20000 1715 27.14 | 21.38 5.76 <13 PASS
10 20175 1732.5 27.18 | 21.53 5.65 <13 PASS
20350 1750 2714 | 21.70 5.44 <13 PASS
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20025 1717.5 2712 | 2135 | 5.77 <13 PASS
15 20175 1732.5 27.08 | 21.48 | 5.60 <13 PASS
20325 1747.5 26.95 | 21.66 | 5.29 <13 PASS
20050 1720 27.04 | 21.33 | 5.71 <13 PASS
20 20175 1732.5 27.03 | 2144 | 559 <13 PASS
20300 1745 27.03 | 21.63 | 540 <13 PASS
LTE Band 12
: Bandwidth Frequency | Peak | Avg | PAPR | Limit :
Modulation Channel Conclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) (dB)
23017 699.7 27.71 | 22.61 5.10 <13 PASS
1.4 23095 707.5 27.72 | 2257 | 5.15 <13 PASS
23173 715.3 27.70 | 22.65 | 5.05 <13 PASS
23025 700.5 27.83 | 22.64 | 5.19 <13 PASS
3 23095 707.5 27.82 | 22.61 5.21 <13 PASS
apsk 23165 714.5 27.87 | 22.68 | 5.19 <13 PASS
23035 701.5 27.87 | 22.68 | 5.19 <13 PASS
5 23095 707.5 27.75 | 2258 | 5.17 <13 PASS
23155 713.5 27.86 | 22.65 | 5.21 <13 PASS
23060 704 27.83 | 22.65 | 5.18 <13 PASS
10 23095 707.5 27.60 | 22,53 | 5.07 <13 PASS
23130 711 27.76 | 22.61 5.15 <13 PASS
23017 699.7 27.73 | 21.71 6.02 <13 PASS
1.4 23095 707.5 2757 | 21.63 | 5.94 <13 PASS
23173 715.3 27.73 | 21.84 | 5.89 <13 PASS
23025 700.5 27.78 | 21.74 | 6.04 <13 PASS
3 23095 707.5 27.71 | 21.67 | 6.04 <13 PASS
160AM 23165 714.5 27.89 | 21.87 | 6.02 <13 PASS
23035 701.5 27.70 | 21.72 | 5.98 <13 PASS
5 23095 707.5 27.59 | 21.63 | 5.96 <13 PASS
23155 713.5 27.81 | 21.82 | 5.99 <13 PASS
23060 704 27.68 | 21.70 | 5.98 <13 PASS
10 23095 707.5 2750 | 2159 | 591 <13 PASS
23130 711 27.76 | 21.79 | 5.97 <13 PASS
LTE Band 13
: Bandwidth Frequency | Peak Avg | PAPR | Limit :
Modulation Channel Conclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
QPSK 5 23205 779.5 27.81 | 22.81 5.00 <13 PASS
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23230 782 27.79 | 22.74 | 5.05 <13 PASS
23255 784.5 27.89 | 22.80 | 5.09 <13 PASS
10 23230 782 27.75 | 22.74 | 5.01 <13 PASS
23205 779.5 27.57 | 21.74 | 5.83 <13 PASS
16QAM 5 23230 782 27.81 | 21.96 5.85 <13 PASS
23255 784.5 2747 | 21.62 5.85 <13 PASS
10 23230 782 27.65 | 21.82 5.83 <13 PASS
LTE Band 66
Modulation Bandwidth Channel Frequency | Peak Avg | PAPR | Limit coneclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)
131979 1710.7 27.40 | 22.51 | 4.89 <13 PASS
1.4 132322 1745 27.22 | 22.73 4.49 <13 PASS
132665 1779.3 27.31 | 22.34 4.97 <13 PASS
131987 1711.5 27.51 | 22.54 4.97 <13 PASS
3 132322 1745 2747 | 22.77 4.70 <13 PASS
132657 1778.5 27.48 | 22.37 5.11 <13 PASS
131997 1712.5 27.52 | 22.52 5.00 <13 PASS
5 132322 1745 2740 | 22.76 | 4.64 <13 PASS
132647 1777.5 27.38 | 22.35 | 5.03 <13 PASS
QPSK 132022 1715 27.54 | 22.60 | 4.94 <13 PASS
10 132322 1745 27.34 | 22.78 | 4.56 <13 PASS
132622 1775 27.37 | 22.39 | 4.98 <13 PASS
132047 1717.5 27.57 | 22.58 | 4.99 <13 PASS
15 132322 1745 27.25 | 22.74 4.51 <13 PASS
132597 1772.5 27.36 | 22.34 5.02 <13 PASS
132072 1720 27.46 | 22.55 4.91 <13 PASS
20 132322 1745 27.25 | 22.69 4.56 <13 PASS
132572 1770 27.21 | 22.30 4.91 <13 PASS
131979 1710.7 27.34 | 21.65 5.69 <13 PASS
1.4 132322 1745 27.08 | 21.84 | 524 <13 PASS
132665 1779.3 27.26 | 21.45 | 5.81 <13 PASS
131987 1711.5 27.44 | 21.68 | 5.76 <13 PASS
16QAM 3 132322 1745 27.35 | 21.88 | 547 <13 PASS
132657 1778.5 27.37 | 21.48 | 5.89 <13 PASS
131997 1712.5 2741 | 21.66 | 5.75 <13 PASS
5 132322 1745 27.20 | 21.84 5.36 <13 PASS
132647 1777.5 27.23 | 2143 5.80 <13 PASS
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132022 1715 27.48 | 21.69 | 5.79 <13 PASS

10 132322 1745 27.25 | 21.89 | 5.36 <13 PASS
132622 1775 27.28 | 21.47 | 5.81 <13 PASS

132047 1717.5 27.39 | 2166 | 5.73 <13 PASS

15 132322 1745 27.08 | 21.84 | 524 <13 PASS
132597 1772.5 2717 | 2143 | 5.74 <13 PASS

132072 1720 27.33 | 21.64 5.69 <13 PASS

20 132322 1745 27.16 | 21.80 5.36 <13 PASS
132572 1770 27.10 | 21.40 5.70 <13 PASS

LTE Band 71
Modulation Bandwidth Channel Frequency | Peak Avg | PAPR | Limit coneclusion
(MHz) (MHz) (dBm) | (dBm) | (dB) | (dB)

133147 665.5 27.25 | 22.17 | 5.08 <13 PASS

5 133297 680.5 27.48 | 2240 | 5.08 <13 PASS
133447 695.5 27.35 | 22.20 5.15 <13 PASS

133172 668 27.33 | 22.25 5.08 <13 PASS

10 133297 680.5 2747 | 2242 5.05 <13 PASS
133422 693 27.31 | 22.24 5.07 <13 PASS

133197 670.5 27.45 | 22.23 5.22 <13 PASS

15 133297 680.5 27.28 | 22.11 5.17 <13 PASS
133397 690.5 27.40 | 22.19 | 5.21 <13 PASS

133222 673 27.24 | 22.20 | 5.04 <13 PASS

20 133322 683 27.36 | 22.33 | 5.03 <13 PASS
133372 688 27.23 | 22.15 | 5.08 <13 PASS

133147 665.5 2714 | 21.32 | 5.82 <13 PASS

5 133297 680.5 27.36 | 21.50 | 5.86 <13 PASS
133447 695.5 27.22 | 21.31 5.91 <13 PASS

133172 668 27.22 | 21.35 5.87 <13 PASS

10 133297 680.5 27.37 | 21.55 5.82 <13 PASS
133422 693 27.24 | 21.35 5.89 <13 PASS

133197 670.5 27.25 | 21.32 5.93 <13 PASS

15 133297 680.5 26.98 | 21.11 5.87 <13 PASS
133397 690.5 27.25 | 21.31 | 5.94 <13 PASS

133222 673 2716 | 21.30 | 5.86 <13 PASS

20 133322 683 2729 | 2146 | 583 <13 PASS
133372 688 2716 | 21.28 | 5.88 <13 PASS
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5.6 Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

Frequency Stability (Temperature Variation)

The temperature inside the climate chamber is varied from -40°C to +85°C in 10°C step size.
(1)With all power removed, the temperature was decreased to -10°C and permitted to stabilize for
three hours.

(2)Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -40°C to +85°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements.

Frequency Stability (Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value for other than hand
carried battery equipment.

(2) For hand carried, battery powered equipment, reduce primary supply voltage to the
battery-operating end point which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.3 V and 4.3 V, with a
nominal voltage of 3.8V.

Test setup
'Climate chamber ]I
|
| >
: EUT ; Bage station
| I Simulator
| 1
DC Power Supply
Limits

No specific frequency stability requirements in part 27.54
Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 3,U=0.01ppm.
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Test Result

WCDMA Band IV

WCDMA Band IV

Condition 1710 1755 Delta(Hz) Frequency
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 1710.0279 1754.9113 2.13 0.00113
Extreme (85°C) 1710.0281 1754.9112 -3.16 -0.00168
Extreme (80°C) 1710.0276 1754.9116 0.59 0.00031
Extreme (70°C) 1710.0291 1754.9101 -5.54 -0.00295
Extreme (60°C) 1710.0272 1754.9122 -1.17 -0.00062
Extreme (50°C) 1710.0269 1754.9123 0.16 0.00009
Extreme (40°C) 1710.0284 1754.9108 -5.52 -0.00294
Extreme (30°C) Normal 1710.0273 1754.9119 -3.36 -0.00179
Extreme (20°C) 1710.0271 1754.9122 0.69 0.00037
Extreme (10C) 1710.0286 1754.9106 0.89 0.00047
Extreme (0°C) 1710.0277 1754.9115 3.19 0.00170
Extreme (-10°C) 1710.0291 1754.9122 0.39 0.00021
Extreme (-20°C) 1710.0323 1754.9153 3.56 0.00189
Extreme (-30°C) 1710.0339 1754.9175 0.19 0.00010
Extreme (-40°C) 1710.0345 1754.9187 2.80 0.00149
050 Lv 1710.0316 1754.9147 2.96 0.00157
HV 1710.0303 1754.9156 0.49 0.00026
LTE Band 4
(QPSK, 20MHz BANDWIDTH)
Condition 1710 1755 Frequency
Delta(Hz) .
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 1710.6538 1754.4302 1.44 0.00083
Extreme (85°C) 1710.6549 1754.4314 0.86 0.00050
Extreme (80°C) 1710.6516 1754.4275 -2.69 -0.00155
Extreme (70°C) 1710.6529 1754.4294 -1.82 -0.00105
Extreme (60°C) 1710.6515 1754.4285 2.10 0.00121
Extreme (50°C) Normal 1710.6521 1754.4286 0.86 0.00050
Extreme (40°C) 1710.6534 1754.4299 -0.07 -0.00004
Extreme (30°C) 1710.6541 1754.4306 0.35 0.00020
Extreme (20°C) 1710.6523 1754.4285 -0.40 -0.00023
Extreme (10C) 1710.6532 1754.4297 -0.20 -0.00012
Extreme (0°C) 1710.6519 1754.4284 0.56 0.00032
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Extreme (-10°C) 1710.6514 1754.4279 -2.60 -0.00150
Extreme (-20°C) 1710.6525 1754.4291 -0.42 -0.00024
Extreme (-30°C) 1710.6558 1754.4323 1.26 0.00073
Extreme (-40°C) 1710.6576 1754.4335 3.50 0.00202
3 Lv 1710.6522 1754.4287 -1.15 -0.00066
25°C HV 1710.6528 1754.4293 0.97 0.00056
(16QAM, 20MHz BANDWIDTH)
Condition 1710 1755 Frequency
_ Delta(Hz) ;.
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 1710.6387 1754.5105 -6.99 -0.00403
Extreme (85°C) 1710.6369 1754.5094 3.06 0.00177
Extreme (80°C) 1710.6408 1754.5133 -3.56 -0.00205
Extreme (70°C) 1710.6389 1754.5114 -5.22 -0.00301
Extreme (60°C) 1710.6403 1754.5128 -3.92 -0.00226
Extreme (50°C) 1710.6397 1754.5122 -2.16 -0.00125
Extreme (40°C) Normal 1710.6384 1754.5109 -2.64 -0.00152
Extreme (30°C) 1710.6377 1754.5102 0.55 0.00032
Extreme (20°C) 1710.6398 1754.5123 0.33 0.00019
Extreme (10C) 1710.6386 1754.5111 -2.00 -0.00115
Extreme (0°C) 1710.6399 1754.5124 0.06 0.00003
Extreme (-10°C) 1710.6404 1754.5129 4.07 0.00235
Extreme (-20°C) 1710.6393 1754.5118 -0.53 -0.00031
Extreme (-30°C) 1710.6363 1754.5085 2.99 0.00173
Extreme (-40°C) 1710.6348 1754.5073 0.55 0.00032
259G LV 1710.6396 1754.5121 0.15 0.00009
HV 1710.6391 1754.5115 3.19 0.00184
LTE Band 12
(QPSK, 10MHz BANDWIDTH)
Condition 699 716 Frequency
Delta(Hz) o
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 699.2572 715.7323 -0.91 -0.00109
Extreme (85°C) 699.2583 715.7311 -3.35 -0.00400
Extreme (80°C) 699.2544 715.7272 -3.47 -0.00415
Extreme (70°C) 699.2563 715.7291 -6.40 -0.00765
Extreme (60°C) Normal 699.2549 715.7277 -5.64 -0.00674
Extreme (50°C) 699.2555 715.7283 -0.38 -0.00045
Extreme (40°C) 699.2568 715.7296 -1.02 -0.00122
Extreme (30°C) 699.2575 715.7303 -1.09 -0.00130

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-05-003R

Page 105 of 153




(&~

\_/’ FCC RF Test Report

Report No: R1907A0408-R3V1

Extreme (20°C) 699.2554 715.7282 3.16 0.00378
Extreme (10C) 699.2566 715.7294 1.15 0.00137
Extreme (0°C) 699.2553 715.7281 -3.64 -0.00435
Extreme (-10°C) 699.2548 715.7276 -4.34 -0.00519
Extreme (-20°C) 699.2559 715.7287 -0.35 -0.00042
Extreme (-30°C) 699.2592 715.7324 2.28 0.00273
Extreme (-40°C) 699.2604 715.7332 -3.92 -0.00469
3 Lv 699.2556 715.7284 -5.58 -0.00667

25°C HV 699.2562 715.7295 0.20 0.00024

(16QAM, 10MHz BANDWIDTH)
Condition 699 716 Frequency
_ Delta(Hz) ;.
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)

Normal (25°C) 699.3118 715.6805 0.85 0.00102
Extreme (85°C) 699.3107 715.6794 -0.85 -0.00102
Extreme (80°C) 699.3146 715.6833 -0.21 -0.00025
Extreme (70°C) 699.3127 715.6814 -1.63 -0.00195
Extreme (60°C) 699.3141 715.6828 -1.10 -0.00132
Extreme (50°C) 699.3135 715.6822 0.86 0.00103
Extreme (40°C) Normal 699.3122 715.6809 -1.34 -0.00160
Extreme (30°C) 699.3115 715.6802 -3.09 -0.00369
Extreme (20°C) 699.3136 715.6823 -2.91 -0.00348
Extreme (10C) 699.3124 715.6811 -2.10 -0.00251
Extreme (0°C) 699.3137 715.6824 0.08 0.00010
Extreme (-10°C) 699.3142 715.6829 2.56 0.00306
Extreme (-20°C) 699.3131 715.6818 -1.21 -0.00145
Extreme (-30°C) 699.3098 715.6785 -1.31 -0.00157
Extreme (-40°C) 699.3086 715.6773 0.69 0.00082
259G LV 699.3134 715.6821 3.45 0.00412

HV 699.3128 715.6815 4.51 0.00539

LTE Band 13
(QPSK, 10MHz BANDWIDTH)
Condition 777 787 Frequency
Delta(Hz) o
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)

Normal (25°C) 777.4363 786.5756 2.53 0.00302
Extreme (85°C) 777.4364 786.5755 -5.60 -0.00669
Extreme (80°C) Normal 777.4360 786.5759 12.94 0.01547
Extreme (70°C) 777.4375 786.5744 -4.47 -0.00534
Extreme (60°C) 777.4356 786.5763 0.11 0.00013
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Extreme (50°C) 777.4353 786.5766 0.59 0.00071
Extreme (40°C) 777.4368 786.5751 -0.47 -0.00056
Extreme (30°C) 777.4357 786.5762 3.15 0.00377
Extreme (20°C) 777.4354 786.5765 6.52 0.00779
Extreme (10C) 777.4370 786.5749 5.15 0.00616
Extreme (0°C) 777.4361 786.5758 1.84 0.00220
Extreme (-10°C) 777.4356 786.5751 -0.64 -0.00077
Extreme (-20°C) 777.4362 786.5765 -1.12 -0.00134
Extreme (-30°C) 777.4356 786.5763 -1.60 -0.00191
Extreme (-40°C) 777.4362 786.5757 -3.90 -0.00466
3 Lv 777.4356 786.5755 5.91 0.00707

25°C HV 777.4362 786.5744 3.58 0.00428

(16QAM, 10MHz BANDWIDTH)
Condition 777 787 Frequency
_ Delta(Hz) ;.
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)

Normal (25°C) 777.5179 786.5012 -11.34 -0.01356
Extreme (85°C) 777.5180 786.5011 7.20 0.00861
Extreme (80°C) 777.5176 786.5015 -10.21 -0.01221
Extreme (70°C) 777.5191 786.5131 -5.63 -0.00673
Extreme (60°C) 777.5172 786.5019 -5.15 -0.00616
Extreme (50°C) 777.5169 786.5022 -6.21 -0.00742
Extreme (40°C) 777.5184 786.5007 -2.59 -0.00310
Extreme (30°C) Normal 777.5173 786.5018 0.78 0.00093
Extreme (20°C) 777.5170 786.5021 -0.59 -0.00071
Extreme (10C) 777.5186 786.5005 -3.90 -0.00466
Extreme (0°C) 777.5177 786.5014 -6.38 -0.00763
Extreme (-10°C) 777.5176 786.5011 -6.86 -0.00820
Extreme (-20°C) 777.5169 786.5131 -7.34 -0.00877
Extreme (-30°C) 777.5173 786.5018 -9.64 -0.01152
Extreme (-40°C) 777.5186 786.5005 0.17 0.00020
259C Lv 777.5172 786.5019 -7.34 -0.00877

HV 777.5178 786.5013 -2.76 -0.00330
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LTE Band 66
(QPSK, 20MHz BANDWIDTH)
Condition 1710 1780 Frequency
Delta(Hz) .
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)

Normal (25°C) 1710.3406 1779.6709 3.51 0.00201
Extreme (85°C) 1710.3405 1779.6708 4.90 0.00281
Extreme (80°C) 1710.3403 1779.6703 -2.65 -0.00152
Extreme (70°C) 1710.3421 1779.6723 -1.64 -0.00094
Extreme (60°C) 1710.3418 1779.6721 3.59 0.00206
Extreme (50°C) 1710.3409 1779.6712 -7.62 -0.00437
Extreme (40°C) 1710.3394 1779.6697 -2.49 -0.00143
Extreme (30°C) Normal 1710.3413 1779.6716 -1.06 -0.00061
Extreme (20°C) 1710.3416 1779.6719 6.30 0.00361
Extreme (10C) 1710.3401 1779.6704 -9.93 -0.00569
Extreme (0°C) 1710.3412 1779.6715 5.59 0.00320
Extreme (-10°C) 1710.3415 1779.6718 3.51 0.00201
Extreme (-20°C) 1710.3399 1779.6702 -9.02 -0.00517
Extreme (-30°C) 1710.3409 1779.6712 -7.21 -0.00413
Extreme (-40°C) 1710.3408 1779.6711 -8.13 -0.00466
. Lv 1710.3413 1779.6716 3.89 0.00223

25°C HV 1710.3407 1779.6713 6.47 0.00371

(16QAM, 20MHz BANDWIDTH)
Condition 1710 1780 Frequency
_ Delta(Hz) ;.
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)

Normal (25°C) 1710.4049 1779.7132 -1.97 -0.00113
Extreme (85°C) 1710.4051 1779.7131 -2.98 -0.00171
Extreme (80°C) 1710.4069 1779.7131 -6.40 -0.00367
Extreme (70°C) 1710.4047 1779.7144 -4.42 -0.00253
Extreme (60°C) 1710.4042 1779.7145 0.08 0.00005
Extreme (50°C) 1710.4046 1779.7135 -0.67 -0.00038
Extreme (40°C) 1710.4061 1779.7123 -8.29 -0.00475
Extreme (30°C) Normal 1710.4042 1779.7139 -1.03 -0.00059
Extreme (20°C) 1710.4039 1779.7142 0.28 0.00016
Extreme (10C) 1710.4054 1779.7127 -4.34 -0.00249
Extreme (0°C) 1710.4043 1779.7138 -2.64 -0.00151
Extreme (-10°C) 1710.4043 1779.7141 -2.85 -0.00163
Extreme (-20°C) 1710.4056 1779.7125 -6.34 -0.00363
Extreme (-30°C) 1710.4046 1779.7135 -2.06 -0.00118
Extreme (-40°C) 1710.4047 1779.7134 -5.29 -0.00303
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05oC LV 1710.4042 1779.7139 -3.54 -0.00203
HV 1710.4048 1779.7133 -7.00 -0.00401
LTE Band 71
(QPSK, 20MHz BANDWIDTH)
Condition 663 698 Frequency
Delta(Hz) .
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 663.5332 697.4977 4.02 0.00230
Extreme (85°C) 663.6528 697.6175 6.14 0.00352
Extreme (80°C) 663.5318 697.4965 -2.23 -0.00128
Extreme (70°C) 663.5432 697.5079 -1.56 -0.00089
Extreme (60°C) 663.5391 697.5038 6.49 0.00372
Extreme (50°C) 663.5361 697.5008 -5.08 -0.00291
Extreme (40°C) 663.5318 697.4965 -1.82 -0.00104
Extreme (30°C) Normal 663.5432 697.5079 -0.55 -0.00032
Extreme (20°C) 663.5391 697.5038 7.17 0.00411
Extreme (10C) 663.5321 697.4968 -9.32 -0.00534
Extreme (0°C) 663.5375 697.5022 7.40 0.00424
Extreme (-10°C) 663.5387 697.5034 4.78 0.00274
Extreme (-20°C) 663.5345 697.4992 -8.13 -0.00466
Extreme (-30°C) 663.5361 697.5008 -6.09 -0.00349
Extreme (-40°C) 663.5311 697.4958 -7.05 -0.00404
. LV 663.5326 697.4973 6.36 0.00364
25°C HV 663.5361 697.5008 7.38 0.00423
(16QAM, 20MHz BANDWIDTH)
Condition 663 698 Frequency
: Delta(Hz) .
Temperature Voltage | F low@-13dBm(MHz) | F high@-13dBm(MHz) Stability(ppm)
Normal (25°C) 663.5258 697.4905 0.97 0.00056
Extreme (85°C) 663.4064 697.3707 3.93 0.00225
Extreme (80°C) 663.5282 697.4926 1.26 0.00072
Extreme (70°C) 663.5161 697.4808 3.21 0.00184
Extreme (60°C) 663.5199 697.4846 4.58 0.00262
Extreme (50°C) 663.5227 697.4874 2.22 0.00127
Extreme (40°C) Normal 663.5273 697.4917 1.50 0.00086
Extreme (30°C) 663.5156 697.4803 0.31 0.00018
Extreme (20°C) 663.5197 697.4844 3.52 0.00202
Extreme (10C) 663.5267 697.4914 -1.33 -0.00076
Extreme (0°C) 663.5213 697.4867 1.95 0.00112
Extreme (-10°C) 663.5201 697.4848 1.46 0.00084
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Extreme (-20°C) 663.5243 697.4891 0.63 0.00036
Extreme (-30°C) 663.5227 697.4874 2.25 0.00129
Extreme (-40°C) 663.5277 697.4924 2.07 0.00119
. LV 663.5262 697.4909 2.96 0.00170
25°C HV 663.5227 697.4874 0.84 0.00048
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5.7 Spurious Emissions at Antenna Terminals

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier. The peak detector is used.

RBW is set to 100kHz, VBW is set to 300kHz for 30MHz~1GHz

RBW is set to 1MHz, VBW is set to 3MHz for above 1GHz, Sweep is set to ATUO.

Of those disturbances below (limit — 20 dB), the mark is not required for the EUT.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power
configuration.

Test setup

Spectrurm
Analyzer

EUT Splitter

Base station Simulator

Limits
LTE -4 Rule Part 27.53(h) specifies that “for operations in the 1695-1710 MHz, 1710-1755 MHz,
1755-1780 MHz, 1915-1920 MHz, 1995-2000 MHz, 2000-2020 MHz, 2110-2155 MHz, 2155-2180

MHz, and 2180-2200 bands, the power of any emission outside a licensee's frequency block shall be
attenuated below the transmitter power (P) in watts by at least 43 + 10 log10 (P) dB..”

LTE -12 Rule Part 27.53 (g) For operations in the 600 MHz band and the 698-746 MHz band, the
power of any emission outside a licensee's frequency band(s) of operation shall be attenuated below
the transmitter power (P) within the licensed band(s) of operation, measured in watts, by at least 43 +
10 log (P) dB. Compliance with this provision is based on the use of measurement instrumentation
employing a resolution bandwidth of 100 kilohertz or greater. However, in the 100 kilohertz bands
immediately outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least
30 kHz may be employed.

LTE -13 Rule Part 27.53(f) For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz
bands, emissions in the band 1559-1610 MHz shall be limited to -70 dBW/MHz equivalent
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isotropically radiated power (EIRP) for wideband signals, and —80 dBW EIRP for discrete emissions

of less than 700 Hz bandwidth. For the purpose of equipment authorization, a transmitter shall be
tested with an antenna that is representative of the type that will be used with the equipment in

normal operation.

LTE 13- Part 27.53 (c) For operations in the 746-758 MHz band and the 776-788 MHz band, the
power of any emission outside the licensee's frequency band(s) of operation shall be attenuated
below the transmitter power (P) within the licensed band(s) of operation, measured in watts, in
accordance with the following:

(1) On any frequency outside the 746-758 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(2) On any frequency outside the 776-788 MHz band, the power of any emission shall be attenuated
outside the band below the transmitter power (P) by at least 43 + 10 log (P) dB;

(3) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 76 + 10 log
(P) dB in a 6.25 kHz band segment, for base and fixed stations;

(4) On all frequencies between 763-775 MHz and 793-805 MHz, by a factor not less than 65 + 10 log
(P) dB in a 6.25 kHz band segment, for mobile and portable stations;

(5) Compliance with the provisions of paragraphs (c)(1) and (c)(2) of this section is based on the use
of measurement instrumentation employing a resolution bandwidth of 100 kHz or greater. However, in
the 100 kHz bands immediately outside and adjacent to the frequency block, a resolution bandwidth
of at least 30 kHz may be employed;

Part 27.53(a)/(h)/(g) Limit -13 dBm

Limit out of the band 1559-1610 MHz -13 dBm

Part 27.53(f) Limit

Limit in the band 1559-1610 MHz -40 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 1.96.

Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-27GHz 1.407 dB
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Test Result

Sweep the whole frequency band through the range from 9kHz to the 10th harmonic of the carrier,
the emissions more than 20 dB below the limit are not reported.
The signal beyond the limit is carrier.
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WCDMA Band IV CH-High 30MHz~1GHz

EEW 100 kEz
VEW 200 kEs

Rar o amm aee 1o e oz 100 =
Egn =
=]
1 1A T & FTIWERTT
P o " ST TTWN ETIFRRTL PRI oY
Errpr—— Fr— Froma—

WCDMA Band IV  CH-High 1GHz~3GHz

EEW 1 MEx
VEW I MEs

mer © oama xe 10 am sz s ma
T le =
=]
2 =]
s B
|-z I ] ,
“wﬂr ].¢‘ Wi JLM»MWMWMM“ Lorsaatiih .
Smaec © G- Z00 wms Ep

WCDMA Band IV CH-High 3GHz~18GHz

REW 1 ME:
VEW 3 ME:
Rer 0 aBm Az 10 as s so ma

mw T ITYIET FWSRPEE [ (SN Y iy pavwae a SN VTR FIIRN FRREA B

scasz = CE= 1.5 cEa/ Stop 18 cEe

TA Technology (Shanghai) Co., Ltd. TA-MB-05-003R Page 114 of 153
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



